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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Date Received: 2016/03/01

Assignment No: 105A011-K210039

Date Issued: 2016/03/02

Applicant: SUN RISE FIRE & SAFETY CO., LTD.

Address : Rm2. 14F, Chishan 2nd Rd., Chanjin
Dist., Kaohsiung, TAIWAN 80143
Atrticles : Shoulder straps of FENZY AERIS

Notice: 1. There are _ 4. pages in this report, including the cover page; The Test Re has to be presented, if
necessary, as complete copy, not part of it.

2. The contents of this report is for reference only, not for advertisi
commercial puﬁsefn\

3. The article(s) ~ name of the article(s) to be tested and Sampler(s) is supplied by the applicant ; PIDC
is responsible for carrying out necessary analyzing procedures only.

4. The Analysis/Test Report is invalid, if it is modified or duplicated without PIDC's permission. PIDC
does not guarantee the reported values in the Report when test is done by using other test pieces. The
Test Report may not be used as evidence in a court of law.

5. “* "Means the method has been certified by ISO/IEC 17025.

g, general public or any other

Authorized by Héw Cliin = Tean g0
Hsu Chin-Tsang ¢
Group Leader
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Application No :  105A011-K210039

Date Tested : 2016/03/02
Item(s)/ Method(s) Result(s) Note
1. Flammability of body Burn time after after removal from the flame(sec)
harness 1.3
EN 137 0
0
REMARK :

1. Flammability of body harn

1.1 Specimen Preparationt Method: jZ—u—tt'ng Wing~ /
1.2 The Method of Cyffrent Editio}n/JHD; /‘g (
1.3 Conditioning of Specimen : 23 °C +2 °C, 50 % £5 % Relative Humidity, over 16 hrs

1.4 Heating Time: 12 Sec
1.5 Test Temperature: 800 °C + 50 C
1.6 Test Gas: Propane
1.7 Specimen Mean Length : 105.14mm
1.8 Specimen Mean Width\;\f—‘,@mm
1.9 Specimen Mean Thickness : 1.70mm
1.10 See attached photo 1~5
<Blank Below>
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Application No :  105A011-K210039

Date Tested : 2016/03/02

IAttached photo 1: FENZY AERIS SCBA
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Plastics Industry Development Center

Verification Testing Laboratory
Analysis/Test Report

Application No :  105A011-K210039

Date Tested : 2016/03/02

/Attached photo 4: Samples before flammability test |Attached photo 5: Samples after flammability test
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